
Université de Ghardaia- Ageria 

Faculty of Science and Technology 

Department of Hydraulics and Civil Engineering  

 

 

 

  

 

 

 

 

 

 

Bachelor's Degree in Hydraulics 

 

 

 

 

 

 

 

 

Course Handout 

 

 

Emails: 

Hafsi.radia@gmail.com 

Hafsi.radia@univ-ghardaia.dz 

2024

 

Water Treatment and Purification Course 

 

mailto:Hafsi.radia@gmail.com
mailto:Hafsi.radia@univ-ghardaia.dz


 

 

 

Foreword 

This document provides a comprehensive study on water treatment and purification, 

focusing on processes related to both drinking water and wastewater. It is tailored for 

third-year hydraulics students to equip them with essential knowledge and understanding 
[...]
Tutorial 2                                                                                                     Part 3 Exercises 

 

 

  

7.2. Tutorial 2 

Exercise 1 

The characteristics of our bar screen are as follows (in accordance with typical design 

values for mechanical bar screens 

 

 Calculate the head loss generated by the passage of water through the bar screen, 

consider the submerged surface area and the width of the bar screen. 

Exercise 2  

We set an ascending velocity of sand particles at 14 m/h, the flow to be treated is 2000 m3 

per day, and we have a hydraulic retention time of 30 minutes. 

 Determine the characteristics of a cylindrical grit chamber 

Exercise 3 

A grit chamber is designed to handle a flow rate of 76 L/s. The particles have a diameter 

of 0.06 mm and a relative density of 2.5. What should be the surface area of this grit 

chamber? 

Exercise 4 

So, considering our solution consists of spherical particles with a diameter dpc=2μm, and 

the concentration of particles per cubic meter of water is N0=1,06 1012. 

a. Calculate the volume of the flocculator to treat a flow rate of 10 l/s. 

b.  Determine the power transmitted by a blade (l=0.6 m, h=0.2m), which is moving 

at a speed of 1.5 m/s. 

E 20 mm 

e 15 mm 

D 1,8 (Circular) 1,7 oblique 

C 0,5 

V (combined sewer 

system) 
1,2 m/s 

V ( separate sewer 

system ) 
0,6 m/s 

Q 0,15 m3/s 

𝜏 0,4 m 

𝛼 60 ° 



Tutorial 3                                                                                                    Part 3 Exercises 

Water treatment and purification 

Radia HAFSI    120 

 

Exercise 5 

The volume of a flocculator is 327 m3, its height (H) is 7 m, and it treats a flow rate of 15 

m3/s. 

a. Calculate the water velocity. 

b. Calculate the different characteristics of the flocculator, considering that its geometry is 

that of a standard reactor stirred by a Rushton turbine. 

c. Calculate the power transmitted by the flat blade for a speed of 1.9 m/s and a velocity 

gradient of 27 s-1 

Figure 1.  The standard geometry of a reactor stirred by a Rushton turbine (M. Rossini et 

al., 1999) 

 

 



Tutorial 3                                                                                                    Part 3 Exercises 

Water treatment and purification 

Radia HAFSI    121 

 

Exercise 6 

Calculate the sedimentation velocity of a particle with a diameter d=10 micrometers, a 

volumetric mass 𝜌s=1700 kg/m3, submerged in a fluid with a volumetric mass 𝜌L=1000 

kg/m3, and viscosity μ=10-3Pa.s. 

• Determine the surface area of the settler for a flow rate of 15 l/s. 

Exercise 7 

We consider a rectangular section settler, where h=1m, l=4m, and L=10m. A suspension 

containing particles with diameters ranging from 1 to 100 microns is fed at a rate of5 m3.h-

1 at the surface of the basin, at one of its ends. The liquid flow is considered to be uniform 

across the entire vertical section of the basin. Clarified liquid exits by overflow at the other 

end of the basin. 

 

 

 

 

 

 Figure 2.  The geometry of the settler. 

a) Calculate the flow section, volume of the solution in the apparatus, average residence 

time, and horizontal velocity V1 of the liquid. 

b)  Determine the sedimentation velocity V0 required for a particle to reach the bottom of 

the basin directly below the overflow, using the horizontal motion relationship, where the 

horizontal distance traveled is 10 m, and  

c) Calculate the minimum diameter of particles that will settle in this basin, and the 

Reynolds number for these particles.  (Data: Particle density 1.7, 𝛒L=1000 kg.m-3 and 

μ=10-3Pa.s, g= 9, 81 m) 



Tutorial 3                                                                                                    Part 3 Exercises 

Water treatment and purification 

Radia HAFSI    122 

 

Exercise 8  

We consider a lamellar settler, where the width of a lamella lp= 5 m, the length of a 

lamella Lp 5 m, the inclination of the plates is 60°, with a flow rate to be treated of 1 

m³/s, and a Hazen velocity of 0.2875 mm/s. 

a) Calculate the total projected surface area. 

b) Calculate the total number of lamellae and the flow rate between the lamellae. 

Exercise 9 

Calculate the Reynolds number of the pores corresponding to a flow velocity of 2.5 m/h 

through a cake formed by grains with an equivalent diameter of 25 mm. 

Density and viscosity of the liquid: ρ = 103 kg/m³; µ = 10⁻³ Pa•s, 

Porosity of the cake: ε = 0.5. 

Exercise 10 

A suspension with a concentration of s = 10⁻² kg of solid/kg of suspension is filtered 

under a constant pressure ΔP = 2 bars. The resulting cake has a moisture ratio of m = 1.40 

and a specific resistance of α = 4.15×10⁸ m/kg. The resistance of the filter medium is Rs 

= 1.3×10⁸ m⁻¹. 

 Calculate the instantaneous flow rate per m² of filter area corresponding to the 

production of V m³ of filtrate per m² of filtering surface. 

Numerical application: V = 0, 1, 2, 3, 4 m³. The viscosity and density of the filtrate are 

respectively: η = 10⁻³ Pa•s; ρ₁ = 103 kg/m³. 

Exercise 11 

Required chlorine concentration: 2 mg/L 

Flow rate of the installation: 500 m³/h 

We need to calculate the total amount of chlorine to add to maintain a concentration of 2 

mg/L.



Tutorial 3                                                                                                     Part 3 Exercises 

 

 

  

 

7.3. Tutorial 3 

Exercise 

In order to design a wastewater treatment plant for an urban population with a water 

allocation of 76 L/person/day, you are required to: 

1. Calculate the flow rates for the population in 2054 (daily flow, average hourly 

flow, and peak flow). 

2. Calculate the pollution load at the inlet of the plant. 

3. Design the necessary structures for an activated sludge treatment plant. 

Given: 

Parameter Value 

Population (2054) 10,000 inhabitants 

Allocation (N) 25 L/person/day 

Coefficient of Return (R) 0.8 

BOD5 1250 mg/L 

COD ? mg/L 

TSS (Total Suspended Solids) 30 mg/L 

 

Formulas and calculations: 

1. Flow rates : 

Number of inhabitants in the future 

N: future population 

N₀: current population                                    𝑁 = 𝑁0 ∗ (1 +
𝑇

100
)
𝑑

 

T: growth rate 

d : projected period 

Daily flow rate: 

The total daily flow rate is defined by:𝑄𝐽 = 𝐷 ∗ 𝑁 ∗ 𝑅 



Tutorial 3                                                                                                    Part 3 Exercises 

Water treatment and purification 

Radia HAFSI    124 

 

Average hourly flow rate: 

The average hourly flow is given by the relation: 𝑄𝑚ℎ =
𝑄𝑑𝑎𝑦

24
 

Peak flow rate: 𝑄𝑝𝑡𝑠 = 𝑄𝑚ℎ × 𝐶𝑃 

By definition, the peak flow rate is defined by the relation: 

{
 
 

 
 𝐶𝑃 = 1,5 +

2,5

√𝑄𝑚ℎ
 𝑖𝑓 𝑄𝑚ℎ ≥ 2,8

𝑙

𝑠

𝑐𝑝 = 3                  𝑖𝑓  𝑄𝑚ℎ < 2,8
𝑙

𝑠
 

 

2. Calculation of Pollution Loads 

The daily pollution loads are: 

 TSS (kg/day) = Qₙ (m³/day) x [TSS mg/L] x 10⁻³ 

 BOD5 (kg/day) = Qₙ (m³/day) x [BOD5 mg/L] x 10⁻³ 

3. Pretreatment  

3.1. Screening 

A. Design Criteria 

Consider a mechanical screen (circular bars) with the following characteristics: 

 Velocity through the screen: v = 0.8 m/s 

 Inclination angle: θ = 70° 

 Spacing between bars: E = 25 mm 

 Circular bars with diameter: b = 10 mm 

 Width of the screen: L = 1 m 

 Gravitational acceleration: g = 9.81 m/s² 

B. Sizing 

 The submerged surface area of the screen is given by the formula:  𝑠 =
𝑄𝑝𝑖𝑐

𝑣..𝐶
 

 Q: Maximum flow rate through the screen 

 V: Flow velocity through the screen 

 Θ: Free passage coefficient, given by the relation: = E / [E + e] 

 C:  The clogging coefficient varies from 0.10 to 0.30 for a manual grid and from 

0.40 to 0.50 for an automatic grid.  

 The relation gives the height of the screen: H=S/ L 

 



Tutorial 3                                                                                                    Part 3 Exercises 

Water treatment and purification 

Radia HAFSI    125 

 

3.2.Grit Removal 

A. Design Criteria: 

The grit chamber removes 80% of the mineral matter in the wastewater. Mineral matter 

represents about 20% of the suspended solids (TSS), and the remaining 80% are volatile 

suspended solids (VSS). 

B. Sizing 

 Volume of the Grit Chamber  is given by: 𝑽 = 𝑸𝑷𝒊𝒄 ∗  𝑻𝑺 

 Ts: Settling time, adopted as 5 minutes 

  Diameter of the Grit Chamber : 𝐷 = √4 ∗
𝑉 

𝜋 𝐻
The height is taken h=3 

 Volumetric Flow Rate of Injected Air 𝑸𝑨𝑰𝑹 = 𝑸𝑷𝒊𝒄 ∗  𝑽  V: Volume of air to 

inject, adopted as 1.25 m³/m³ 

C. Design Calculation: 

Quantity of removed solids: 

The grit chamber removes 80% of the mineral matter in the wastewater. Mineral 

matter represents 20% of the suspended solids (TSS), and the remaining 80% are 

volatile suspended solids (VSS). 

 Total mineral matter = TSS * 20% = TMM (kg/day) 

 Mineral matter removed by the grit chamber = 80% * TMM = TMMᵉ (kg/day) 

 Remaining mineral matter = TMM - TMMᵉ = TMMr (kg/day) 

 TSS exiting the grit chamber = TSS * 80% + TMMr = TSSₛ 

3. Primary Treatment  

A. Sedimentation Tank Design Criteria: 

 Overflow rate (τ) = 2 m³/h/m² 

 Retention time (Tr) = 1.5h  

 The primary clarifier removes 35% of BOD5 and 95% of mineral matter. 

B. Sizing  

 Surface of the Settling Tank  is given by the relation: 𝑆 =
𝑄𝑃𝑖𝑐


 

 Volume of the Settling Tank 𝑉 =  𝑄𝑃 ∗ 𝑇𝑟 

 Diameter of the Settling Tank 𝐷 = √4 ∗
𝑆

𝜋
 

C. Pollution Load Calculation: 

The primary clarifier removes 35% of BOD5 and 95% of mineral matter: 

 BOD5 load = BOD5 load kg/day 

 Remaining mineral matter = TMMr (kg/day) 

 BOD5 load removed = BOD5 load * 35% = BOD5ᵉ (kg/day) 



Tutorial 3                                                                                                    Part 3 Exercises 

Water treatment and purification 

Radia HAFSI    126 

 

 Mineral matter removed = TMMr * 95% = TMMᵉ (kg/day) 

 Sludge Volume per Day The total quantity of sludge produced (BT) in the 

clarifier is:   

BT = BOD5ᵉ + TMM (removed)                  𝑀𝐸𝑆 =
𝐵𝑇

𝑄𝑗
 

4. Secondary Treatment Works 

A. Aeration Tank Design Criteria: 

We will assume that the activated sludge treatment will be medium-load. 

 A mass load of 0.2 < Cm < 0.5 kg BOD5 / kg VSS/day 

 A volumetric load of 0.6 < Cv < 1.5 kg BOD5 / m³/day 

 Length/width ratio = 1.5, with a tank height between 3 and 5 meters. 

 The BOD5 concentration at the outlet must be less than 30 mg/L (WHO discharge 

standards). 

B. Pollution Loads for BOD5: 

The pollution load at the inlet of the aeration tank will be: 

 (L₀) BOD5 = total BOD5 load – BOD5 removed in the primary clarifier 

 The BOD5 concentration at the inlet is S₀.𝑆0 =
𝐿0

𝑄𝑗
 

 The BOD5 concentration at the outlet must meet WHO discharge standards of 

30 mg/L, so the outlet load is Lₛ = Sₛ * Qj. 

 The BOD5 removed load is: Le = L0 - Ls. 

 Removal Efficiency: :𝑅 =
𝐿0 – 𝐿𝑠

𝐿0
100 

 Tank Volume: is derived from the volumetric load Cv: 

𝐶𝑣 =
𝐵𝑂𝐷5 𝑙𝑜𝑎𝑑 𝑎𝑡 𝑡ℎ𝑒 𝑖𝑛𝑙𝑒𝑡 (

𝑘𝑔
𝑗⁄ )

𝑣𝑜𝑙𝑢𝑚𝑒 𝑜𝑓 𝑡ℎ𝑒 𝑡𝑎𝑛𝑘 (𝑚3)
 

 Cv = 1.2 kg BOD5 / m³/day 

 V = tank volume 𝑉 =
𝐿0

𝐶𝑉
 

 Sludge Mass in the Tank: 

The total sludge mass in the tank is derived from the mass load: 

𝐶𝑚 =
𝐵𝑂𝐷5 𝑙𝑜𝑎𝑑 𝑎𝑡 𝑡ℎ𝑒 𝑖𝑛𝑙𝑒𝑡 (

𝑘𝑔
𝑗⁄ )

𝑠𝑙𝑢𝑑𝑔𝑒 𝑚𝑎𝑠𝑠 𝑉𝑆𝑆 (𝑘𝑔)
 

 Cm = 0.4 kg BOD5 / kg VSS/day 

 The BOD5 load at the inlet of the aeration tank is 1384.39 kg/day 

 Xa: total sludge mass in the tank = Xa = L₀/Cm 



Tutorial 3                                                                                                    Part 3 Exercises 

Water treatment and purification 

Radia HAFSI    127 

 

 The sludge concentration in the tank is: [𝑋𝑎] =
𝑋𝑎

𝑉
(
𝑘𝑔

𝑚3⁄ ) 

C. Sizing of the Aeration Basin 

To properly design the aeration basin, the following calculations are considered: 

 Horizontal Surface Area   (S) is calculated using the formula: 𝑆 =
𝑉

𝐻
   

 Basin Width    The width of the basin (l) is calculated as: 𝒍 = √
𝑺

𝟏,𝟓
  

 Basin Length   The length of the basin (L) is determined as: 𝑳 = 𝟏, 𝟓 ∗ 𝒍 

 Residence Time The residence time is: 𝑇𝑠 =
𝑉

𝑄𝑝𝑡𝑠
 

 Oxygen Requirements (Kg/day): 

𝒒𝑶𝟐 = 𝒂
′𝑳𝒆 + 𝒃′𝑿𝒂(

𝒌𝒈
𝒅
⁄ ) 

 a' [kg/kg BOD5] is the constant for oxygen consumption during cellular 

synthesis. 

 b' [kg/kg MVS/day] is the constant for endogenous respiration. 

 Le [kg BOD5/day] represents the amount of pollution to be eliminated. 

 Xa [kg VSS] is the amount of volatile suspended solids in the basin. 

type of Treatment a' b' 

Low load 0.65 0.065 

Medium load 0.60 0.08 

High load 0.55 0.12 

Table 1: Values of a' and b' based on the type of activated sludge treatment 

5. Clarifier 

A. Sizing of the Clarifier 

Since the clarifier will treat the same flow rate as the primary settling tank, its dimensions 

will be similar. The following steps outline the design process: 

 Useful Surface Area of the Clarifier   𝑆 =

𝑄
𝑃  (𝑚

3
ℎ
⁄ )

𝑣𝑎𝑠𝑐 ( 𝑚 ℎ⁄
) 
(𝑚2) Vasc: Surface loading 

rate (m/day), adopted as 1.2 m/day 

 Volume of the Clarifier 𝑽 = 𝒔 ∗ 𝒉 (𝒎𝟑)    h: Depth of the clarifier, adopted as 3 

m 



Tutorial 3                                                                                                    Part 3 Exercises 

Water treatment and purification 

Radia HAFSI    128 

 

 Retention time 𝒕𝒔 =
𝑽

𝑸𝑷
 

 Excess Sludge Concentration:       𝑋𝑚 =
1,2×103

𝐼𝑚
 

IM: volume occupied by one gram of sludge (ml/g), without dilution (Im = 115) 

 

 Sludge Recycle Rate (R%): 𝑅 =
100×[𝑋𝑎]
1200

𝐼𝑚
−[𝑋𝑎]

 

[Xa]: sludge concentration in the tank 

 The recycled sludge flow rate in the tank is given by:𝑄𝑟 =
(𝑅∗𝑄𝐽)

100
 

 


